

# CHINA TEXTILE INSTITUTE TEST REPORT

Date: May 09, 2003      Received Date: Apr. 25, 2003  
 Report No: TC920469      Quantity: 1PC      Page: (P1/1)      Ref. No: NIL  
 Client: LEALEA ENTERPRISE CO., LTD.      Item: WOVEN FABRIC  
 11F, NO. 162, SUNG CHIANG RD., TAIPEI, TAIWAN, R.O.C.

TESTING ITEM	TESTING RESULT	TESTING METHOD
Flammability (As Received)	Class 1 DNI	CALIFORNIA TECHNICAL BULLETIN 117 SECTION E PART 1

Note: "DNI": Did Not Ignite.

NOTE: The remainder of the test sample is withdrawn along with the report as requested by the client, retesting should not be performed.



附記: 1. 本報告僅對樣品負責, 樣品保留期限為一個月

Note: This report is only responsible for the submitted sample(s), which will be kept for one month period.

2. 本報告非經實驗室書面同意, 不得摘錄複製, 但全部複製除外

This report cannot be reproduced in any way, except in full context, without the prior approval in writing of the laboratory.

紡織中心試驗評估部  
 Department of Testing and Evaluation, China Textile Institute

6, Chen-Tian Road,      Tel: (02)22670321 ext. 707, 710  
 Tu-Chen City, Taipei County      Fax: (02)22675108, 22675110  
 Taiwan, R.O.C.